ORLAB
M 2 REPORT No.: SZ24010201W01

-

TEST REPORT

APPLICANT : MiMOMax Wireless Limited

PRODUCT NAME : 900MHz TornadoXR Transceiver

MODEL NAME : MWL-TORNADOX-*G*A/B/C
BRAND NAME : Ubiik Mimomax
FCCID : XMK-MMXTRNXBO0O7

47 CFR Part 2

STANDARD(S) " 47 CFR Part 24

RECEIPT DATE . 2024-02-01

TEST DATE : 2024-02-21 to 2024-02-28
ISSUE DATE : 2024-03-13

._" \..-
. -
= O a
- B ¥
Certification

-a Tested by: g
4 Gan Jing ( Rapporteur)

Shon Jwshes

Shen Junsheng(?ﬁpervisor)

A o Yy -
5 ' L 2
B ©5; st

Approved by:

NOTE: This document is issued by Shenzhen Morlab Communication Technology Co., Ltd., the test report shall not be reproduced except in
full without prior written permission of the company. The test results apply only to the particular sample(s) tested and to the specific tests carried
out which is available on request for validation and information confirmed at our website.

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
NMORLARB  FL13 BuidingA, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn i

Page 1 of 40



¥ /ORLAB!

-

1. Technical

1.1. Applicant and Manufacturer Information

1.2. Equipment Under Test (EUT) Description

DIRECTORY

REPORT No.: $Z724010201W01

Information ...................................................................................

1.3. Test Standards and Results

1.4. Environmental Conditions
2. 47 CFR Part 2 and Part 24 Requirements
2.1. Radio Frequency Power Output and E.R.P.
2.2. Occupied Bandwidth
2.3. Spurious Emissions At Antenna Terminals
2.4. Radiated Spurious Emissions
2.5. Frequency Stability
Annex A Test Uncertainty

Annex B Testing Laboratory Information

Change History

Issue

Date

Reason for change

1.0

2024-03-13

First edition

MORLAB

Shenzhen Morlab Communication Technology Co., Ltd.
FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab.cn

Page 2 of 40

Ty

.’



¥ /ORLAB!

-

1. Technical Information

Note: Provide by applicant.

REPORT No.: $Z724010201W01

1.1. Applicant and Manufacturer Information

Applicant:

MiMOMax Wireless Limited

Applicant Address:

540 Wairakei Road, Christchurch 8053, New Zealand

Manufacturer:

MiMOMax Wireless Limited

Manufacturer Address:

540 Wairakei Road, Christchurch 8053, New Zealand

1.2. Equipment Under Test (EUT) Description

Product Name:

900MHz TornadoXR Transceiver

EUT Serial No:

(N/A, marked 1# by test site)

Hardware Version:

PO01

Software Version:

TRN_04.08.04

Operating Frequency Range:

901-902 MHz, 2Tx/2Rx

Channel Bandwidth:

12.5kHz; 25kHz; 50kHz

Modulation Type:

QPSK; 16QAM; 64QAM; 256QAM

Operating Voltage: 10.5-60V
2.5 dBi
Omni Antenna | 4.0 dBi
6.0 dBi
Antenna Gain: 8.0 dBi
10.0 dBi
Panel Antenna -
12.0 dBi
16.0 dBi
BW(kHz) Designator
o . 12.5kHz 10KOW1W
Emission Designator:
25.0kHz 20KOW1W
50.0kHz 42KOW1W

Shenzhen Morlab Communication Technology Co., Ltd.
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1.3. Test Standards and Results

The objective of the report is to perform testing according to 47 CFR Part 2 and Part 24 for the EUT
FCC ID Certification:

No. | Identity Document Title

1 47 CFR Part 2 Frequency Allocations and Radio Treaty Matters; General Rules and
Regulations

2 47 CFR Part 24 Personal Communications Services

Test detailed items/section required by FCC rules and results are listed as below:

Method
Section Description Test Engineer Result Determination
/Remark
2 1046 Transmitter ' N
24.132 Conducted Output Gan Jing PASS No deviation
' Power and ERP/EIRP
2.1049 Occupied Bandwidth Gan Jing PASS No deviation
2.1051 Conducted Spurious
3 o puriou Gan Jing PASS No deviation
24133 Emissions
2.1053 Radiated Spurious _ _ L
. Li Hanbin PASS No deviation
24133 Emissions
2.1055 . . -
24.135 Frequency stability Gan Jing PASS No deviation

Note 1: The TornadoXR Transceiver complies with FCC 47 CFR Part 2 and Part 24 when tested in
accordance with the test methods described in 47 CFR Part 2 and Part 24.

Note 2: The TornadoXR Transceiver supports 2 Tx antenna ports, which was defined as Channel
H &Channel V separately.

Note 3: The path loss during the conducted RF test is calibrated to correct the results by the Ext
Gain setting. The Ext Gain contains two parts that cable loss of 0.7dB and attenuator of 30.0dB.

Note 4: When the test result is a critical value, we will use the measurement uncertainty give the
judgment result based on the 95% confidence intervals.

Note 5: The prototype has two kinds of power under different conditions, we define Type 1 in the
case of 28dBm power and Type 2 in the case of 34dBm power

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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1.4. Environmental Conditions

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 15-35
Relative Humidity (%): 30 -60
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RL AB FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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Page 5 of 40

Fy © oY TPTR. .. AN



¥ /ORLAB!

N 4
2.47 CFR Part 2 and Part 24 Requirements

REPORT No.: $Z724010201W01

2.1.Radio Frequency Power Output and E.R.P.

2.1.1. Test result
Type 1:
Nominal Frequency: 901.5 MHz Tx Port: Channel H
E.R.P. (ANT E.R.P. (ANT
Channel Measured | Measured | Rated . .
. Modulation | Voltage Gain = Gain =
Bandwidth Power Power Power . .
Type (Vdc) 4.0dBi) 12.0dBi)
(kHz) (dBm) (Watt) (Watt)
dBm | Watt | dBm | Watt
12.5 QPSK 24 28.53 0.713 0.63 | 30.38 | 1.091 | 38.38 | 6.887
12.5 16QAM 24 28.19 0.659 0.63 | 30.04 | 1.009 | 38.04 | 6.368
12.5 64QAM 24 28.30 0.676 0.63 | 30.15 | 1.035 | 38.15 | 6.531
12.5 256QAM 24 28.57 0.719 0.63 | 30.42 | 1.102 | 38.42 | 6.950
25.0 QPSK 24 27.49 0.561 0.63 | 29.34 | 0.859 | 37.34 | 5.420
25.0 16QAM 24 27.39 0.548 0.63 | 29.24 | 0.839 | 37.24 | 5.297
25.0 64QAM 24 27.45 0.556 0.63 | 29.30 | 0.851 | 37.30 | 5.370
25.0 256QAM 24 27.53 0.566 0.63 | 29.38 | 0.867 | 37.38 | 5.470
50.0 QPSK 24 28.15 0.653 0.63 | 30.00 | 1.000 | 38.00 | 6.310
50.0 16QAM 24 28.42 0.695 0.63 | 30.27 | 1.064 | 38.27 | 6.714
50.0 64QAM 24 28.05 0.638 0.63 | 29.90 | 0.977 | 37.90 | 6.166
50.0 256QAM 24 28.42 0.695 0.63 | 30.27 | 1.064 | 38.27 | 6.714
Nominal Frequency: 901.5 MHz Tx Port: Channel V
E.R.P. (ANT E.R.P. (ANT
Channel . Measured | Measured | Rated . .
. Modulation | Voltage Gain = Gain =
Bandwidth Power Power Power . .
Type (Vdc) 4.0dBi) 12.0dBi)
(kHz) (dBm) (Watt) (Watt)
dBm | Watt | dBm | Watt
12.5 QPSK 24 28.51 0.710 0.63 | 30.36 | 1.086 | 38.36 | 6.855
12.5 16QAM 24 28.55 0.716 0.63 | 30.40 | 1.096 | 38.40 | 6.918
12.5 64QAM 24 28.41 0.693 0.63 | 30.26 | 1.062 | 38.26 | 6.699
12.5 256QAM 24 28.47 0.703 0.63 | 30.32 | 1.076 | 38.32 | 6.792
250 | apsk | 24 | 2783 0.607 0.63 | 29.68 | 0.920 | 37.68 | 5.861
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25.0 16QAM 24 27.53 0.566 0.63 | 29.38 | 0.867 | 37.38 | 5.470
25.0 64QAM 24 28.14 0.652 0.63 | 29.99 | 0.998 | 37.99 | 6.295
25.0 256QAM 24 28.26 0.670 0.63 30.11 | 1.026 | 38.11 | 6.471
50.0 QPSK 24 28.36 0.685 0.63 | 30.21 | 1.050 | 38.21 | 6.622
50.0 16QAM 24 28.04 0.637 0.63 | 29.89 | 0.975 | 37.89 | 6.152
50.0 64QAM 24 28.35 0.684 0.63 | 30.20 | 1.047 | 38.20 | 6.607
50.0 256QAM 24 28.68 0.738 0.63 | 30.53 | 1.130 | 38.53 | 7.129
Type 2:
Nominal Frequency: 901.5 MHz Tx Port: Channel H
Channel . Measured | Measured | Rated E.R.P. (ANT E.R.P. (ANT
Bandwidth Modulation | Voltage Power Power Power | Gain = 4.0dBi) | Gain = 6.0dBi)
Type (Vdc)
(kHz) (dBm) (Watt) (Watt) | 4Bm | watt | dBm | Watt
12.5 QPSK 24 33.84 2.421 250 |3569 | 3.707 | 37.69 | 5.875
12.5 16QAM 24 33.61 2.296 250 |3546 | 3.516 | 37.46 | 5.572
12.5 64QAM 24 33.86 2.432 250 |3571| 3.724 | 37.71 | 5.902
12.5 256QAM 24 34.01 2.518 250 |3586 | 3.855 | 37.86 | 6.109
25.0 QPSK 24 33.72 2.355 250 |3557| 3.606 | 37.57 | 5.715
25.0 16QAM 24 33.61 2.296 250 |3546 | 3.516 | 37.46 | 5.572
25.0 64QAM 24 33.68 2.333 250 |3553| 3.573 | 37.53 | 5.662
25.0 256QAM 24 34.03 2.529 250 |3588 | 3.873 | 37.88 | 6.138
50.0 QPSK 24 33.96 2.489 250 |3581| 3.811 | 37.81 | 6.039
50.0 16QAM 24 33.90 2.455 250 |3575| 3.758 | 37.75 | 5.957
50.0 64QAM 24 33.83 2.415 250 |3568 | 3.698 | 37.68 | 5.861
50.0 256QAM 24 34.11 2.576 250 |3596 | 3.945 | 37.96 | 6.252
Nominal Frequency: 901.5 MHz Tx Port: Channel V
Channel . Measured | Measured | Rated E.R.P. (ANT E.R.P. (ANT
Bandwidth Modulation | Voltage Power Power Power | Gain =4.0dBi) | Gain = 6.0dBi)
Type (Vdc)
(kHz) (dBm) (Watt) (Watt) dBm Watt | dBm | Watt
12.5 QPSK 24 33.98 2.500 2.50 35.83 | 3.828 | 37.83 | 6.067
12.5 16QAM 24 33.98 2.500 2.50 35.83 | 3.828 | 37.83 | 6.067
12.5 64QAM 24 33.83 2.415 2.50 35.68 | 3.698 | 37.68 | 5.861
12.5 256QAM 24 34.06 2.547 2.50 3591 | 3.899 | 37.91 | 6.180
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25.0 QPSK 24 33.79 2.393 2.50 35.64 | 3.664 | 37.64 | 5.808
25.0 16QAM 24 33.81 2.404 2.50 35.66 | 3.681 | 37.66 | 5.834
25.0 64QAM 24 33.85 2.427 2.50 35.70 | 3.715| 37.70 | 5.888
25.0 256QAM 24 34.11 2.576 2.50 35.96 | 3.945 | 37.96 | 6.252
50.0 QPSK 24 34.17 2.612 2.50 36.02 | 3.999 | 38.02 | 6.339
50.0 16QAM 24 33.84 2.421 2.50 35.69 | 3.707 | 37.69 | 5.875
50.0 64QAM 24 33.94 2477 2.50 35.79 | 3.793 | 37.79 | 6.012
50.0 256QAM 24 34.18 2.618 2.50 36.03 | 4.009 | 38.03 | 6.353

Note1: Measurements were carried out at the RF output terminals of the transmitter using
spectrum analyzer. The path loss during the conducted RF test is calibrated to correct the results
by the Ext Gain setting. The Ext Gain contains two parts that cable loss of 0.7dB and attenuator of
30.0dB.

Note 2: The transmitter has a rated output power of .2.512 Watt (34dBm).The measured power
has been shown to be within +/- 1 dB of the rated power.

Note3:E.[.R.P. (dBm) = Conducted Output Power (dBm) + Antenna Gain (dBi); E.R.P. (dBm) =
E..LR.P. (dBm) - 2.15.

Noted: Part 24 does not specify the transmitter output power.

Stations transmitting in the 901-902 MHz band are limited to 7 watts e.r.p.

Note 5: The product’s antenna is a special MIMO antenna with cross-polarization which is able to
transmit and receive on both the vertical and horizontal polarizations at the same time, the MIMO
antennas are essentially two antennas in one.

Note 6: According to KDB 662911, the MIMO directional gain is the gain of an individual antenna.
Note 7: The DUT transmitter ports are completely uncorrelated. According to KDB 662911 the
conducted power or E.R.P is measured on each port individually and it complies with the
regulations.

Note 8: This product is based on the interactive calculation of erp limits and conducted power. In
the 901-902MHz range, an antenna with a maximum gain of 12dBi can be used when the
conducted power is 28dBm, or an antenna with a maximum gain of 6dBi can be used when the
conducted power is 34dBm to meet the erp requirements.

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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2.2.0ccupied Bandwidth

2.2.1. Definition

Emission Designator:

REPORT No.: $Z724010201W01

Frequency (MHz) BW(kHz) Designator
12.5kHz 10KOW1W

901-902MHz 25.0kHz 20KOW1W
50.0kHz 42KOW1W

Note: The above data combined with uncertainty and rounding calculations are consistent with the

actual test data.

According to FCC section 2.1049, the occupied bandwidth is the frequency bandwidth such that,
below its lower and above its upper frequency limits, the mean powers radiated are each equal to
0.5 percent of the total mean power radiated by a given emission.

Occupied bandwidth is also known as the 99% emission bandwidth.

2.2.2. Test Description

Measurements have been made of each modulation type using a spectrum analyzer operating in

occupied bandwidth mode.

Shenzhen Morlab Communication Technology Co., Ltd.
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2.2.3. Test Result

REPORT No.: $Z724010201W01

901.50 MHz
Tx Port Channel Emission Type Occupied Bandwidth(kHz)
Bandwidth(kHz) P P
QPSK 8.952
16QAM 8.994
12.5
64QAM 9.024
256QAM 9.014
QPSK 18.689
16QAM 18.719
H 25.0
64QAM 18.772
256QAM 18.698
QPSK 41.387
16QAM 41.277
50.0
64QAM 41.180
256QAM 41.446
QPSK 9.059
16QAM 8.987
12.5
64QAM 9.041
256QAM 9.044
QPSK 18.782
16QAM 18.774
Vv 25.0
64QAM 18.634
256QAM 18.817
QPSK 41.633
16QAM 41.284
50.0
64QAM 41.414
256QAM 41.122
MORLAB FL 3 Bl A Fonane Saionce Forkc Mg LonaChang Road. Toli60-700-30096905 P 86-755-30698020

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn
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901.50MHz/Channel H/12.5kHz/QPSK

901.50MHz/Channel H/12.5kHz/16QAM

Agilent Spectrum Analyzer - Occupied

STATUS!

eq: 901500000 MHz an2dI]: ?::MF% 2| Amptary scale evS Fres mgm 500000 MHz Aasier nim: gﬁ PMrFlE:nZ:' “E Amptary s
T Trig:FreeRun ‘Avg|Hold:>100/100 o Tri n ‘Avg|Hold:>1001100
| #IFGain:Low  #Atten: 20 dB Radio Device: BTS RefValue| #HFGainLow  #Atten: 20 dB Radio Device: BTS Ref Value|
40.00 dBm 40,00 dBm
10 dB/div Ref 40.00 dBm 10 dBldiv Ref 40.00 dBm
Log[—T Log——T 7
no Attenuation o Attenuation |
200 120 dB] 20 120 dB]
00 10
0.00 0o
- Scale/Div| . Scale/Div|
100dB 100 dB
o 200
100 300
400 00
50.0 -50.0
Center 901.5 MHz Span 25 kHz Center 901.5 MHz Span 25 kHz.
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms, #Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms,
Occupied Bandwidth Total Power 41.0 dBm | Occupied Bandwidth Total Power 40.8 dBm
8.952 kHz 8.994 kHz
Transmit Freq Error 139 Hz OBW Power 99.00 % Transmit Freq Error 144 Hz OBW Power 99.00 %
x dB Bandwidth 10.01 kHz x dB -26.00 dB x dB Bandwidth 10.06 kHz xdB -26.00 dB
More, More|
10f2 10f2

sTATUS

901.50MHz/Channel H/12.5kHz/64QAM

901.50MHz/Channel H/12.5 kHz/256 QAM

d BW

Agilent Spectrum Analyze

STATUS

s

R lson A , 2024 [ 1w Tsoa ac] SENSEINT AALIG OFF
Ref Value 40.00 dBm 1 Radio Std: None AmptdrY Scale [Center Freq 901.500000 MHz ] Center Freg: 901600000 MHz quency
Trig: Free Run ‘AvglHold:>1001100 o Trig: Free Run ‘Avg|Hold:>100/100 o
| #IFGain:Low #Atten: 20 dB Radio Device: BTS Ref Value| #IFGain:Low #Atten: 20 dB Radio Device: BTS
40.00 dBm
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[—— Log
300 i N w Center Freq|
200 [20 dB] 200 t 901.500000 MHe|
0.0 100 T
000 00
; Scale/Div| |
o 100 dB) 100
200 200
300 300
400 400
50.0 -50.0
Center 901.5 MHz Span 25 kHz Center 901.5 MHz Span 25 kHz. CF st
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| #Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| 25500 kﬂ;
lAuto Man
Occupied Bandwidth Total Power 41.1dBm Occupied Bandwidth Total Power 41.3 dBm
9.024 kHz 9.014 kHz -
Transmit Freq Error 174 Hz OBW Power 99.00 % Transmit Freq Error 141 Hz OBW Power 99.00 % 0Hz)
x dB Bandwidth 10.11 kHz x dB -26.00 dB x dB Bandwidth 10.07 kHz xdB -26.00 dB
More,
10f2
usa sTaTuS: wss| dFile <12.5K.901.5 state> recalled sTaTus.
trum Analyzer - Occupied BW Agilent Spectrum Analyzer - Occupied BW.
R 1s0%  AC SENSEINT DAIGIOR Jo2sya0mreh 25,2026 | oo e S SENSEINT TGN OFF  02:32:45 PMFeb Recall State
R X Center Freq; 901500000 MH; Radio Std: N Center Freq: 901500000 MH: Radio Std: N
REOA e AT Vl:s:;'re:lgun AngHzoldr>100'10° e e [REMA | 7 DO By T:;?;:e;eﬁun Avg|;old:>1onl1no oo Sta:None
{ #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile.... FromFile....
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[— 7 Log
00 EditRegister> 00 EditRegister |
0o Names 2 Names
00 100
o Register 1 v Register 1
00 Last: 3/12/2019) 100 Last: 31212019
- 3:54:55 PM| 0 :54:55 PM|
- L 300
0o Register 2| . Register 2|
. (empty); (empty),
50.0 -50.0
Center 901.5 MHz Span 50 kHz Register 3 Center 901.5 MHz Span 50 kHz. Register 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms egister #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms egister
(empty)) (empty)|
Occupied Bandwidth Total Power 40.3 dBm O ied Bandwidth Total Power 41.0 dBm
18.689 kHz Register4| 18.719 kHz Register4|
(empty); B (empty)|
Transmit Freq Error 107 Hz OBW Power 99.00 % Transmit Freq Error 109 Hz OBW Power 99.00 %
x dB Bandwidth 20.96 kHz x dB -26.00 dB x dB Bandwidth 20.97 kHz x dB -26.00 dB
More| More|
10f3 10f3)

STATUS
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REPORT No.: $Z724010201W01

901.50MHz/Channel H/25.0 kHz/64QAM

901.50MHz/Channel H/25.0 kHz/256QAM

Agilent Spectrum Analyzer - Occupied BW Agilent Spectrum Analyzer - Oc
RF S0R_AC SENSE:INT)| A\ ALIGN OFF L o v | RF 50§ SEP A\ALIGN OFF 02:30: ,.
STV RO PR Cont (s 0RO, Radositons | ReiS || BETNERSWOO0GBME SN cory s ST Fadoitons | Rl B
#IFGzin:waC) #Atten: 20 4B ) Radio Device: BTS #IFGzin:an(:) #Atten: 20 dB ) Radio Device: BTS
FromFile... FromFile...
’\Ll)d idiv Ref 40.00 dBm 1Lod idiv. Ref 40.00 dBm
og og
1” EditRegisler’ £l Edit Register>
2. Names 200 Names
10 10
o Register 1 0 Register 1
0 Last: 311212019 100 Last: 31212019
3:54:55 PM| 200 3:54:65 PM|
00 300 |rorrover -
Register 2| Register 2|
10 400
(empty) N (empty),
500 500
Center 901.5 MHz Span 50 kHz Regi 3 Center 901.5 MHz Span 50 kHz, Regi 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms eg;fr:%[y) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms| eg:i‘;{y)
Occupied Bandwidth Total Power 41.1 dBm [o] ied Bandwidth Total Power 40.8 dBm
18.772 kHz Register4| 18.698 kHz Register 4|
; (empty) 5 (empty)
Transmit Freq Error 152 Hz OBW Power 99.00 % Transmit Freq Error 136 Hz OBW Power 99.00 %
x dB Bandwidth 20.95 kHz xdB -26.00 dB x dB Bandwidth 20.88 kHz x dB -26.00 dB
More| More|
10f3 103
usa sTaTus| wsa

sTATUS

901.50MHz/Channel H/50.0 kHz/QPSK

901.50MHz/Channel H/50.0 kHz/16QAM

SENSEINT] ARIGIOF__0:

RE 1500 AC
Ref Value 40.00 dBm ?ente

2 PM el 26, 2024

Agilent Spectrum Analyzer - Occupied

BW

Recall State R 500 AC AATGIOF iz 02 | oo e
Freq: 901500000 MH: : N R Center Freq: 901500000 MH: Radio Std: N
o Tg: oo R avglHold> 1001100 o CET AR Trig:Free Fum AvgHold> 100100 e
#Atten: 20 4B Radio Device: BTS HIFGain:Low  #Atten: 20 dB Radio Device: BTS
FromFile... FromFile...
10 dB/div Ref 40.00 dBm 10 dB/div Ref 40.00 dBm
Log Log
o EditRegisler) - Edit Register'
200 Names 2« Names
100 100!
o Register 1 o Register 1
00 Last: 311212019 100 Last: 31212019
3:54:55 PM| 3:54:55 PM|
200 200
100 200
. Register 2| 4 Register 2|
o (empty) oo (empty)
-50.0
Center 901.5 MHz Span 100 kHz; Register3 Center 901.5 MHz Span 100 kHz: Register 3
#Res BW 1kHz #VBW 3 kHz Sweep 95.6 ms 99('3"";[” #Res BW 1KkHz #VBW 3 kHz Sweep 95.6 ms eg(lem?::y)
Occupied Bandwidth Total Power 41.5 dBm [o] h Total Power 41.4 dBm
41.387 kHz Register4| 41.277 kHz Register 4|
; (empty) B (empty)|
Transmit Freq Error 176 Hz OBW Power 99.00 % Transmit Freq Error 204 Hz OBW Power 99.00 %
x dB Bandwidth 46.40 kHz xdB -26.00 dB x dB Bandwidth 46.47 kHz x dB -26.00 dB
More| More|
10f3 103
wsG d)File <50K.901.5.state> recalled STATUS use

STATUS

901.50MHz/Channel H/50.0 kHz/64QAM

901.50MHz/Channel H/50.0 kHz/256QAM

Agilent Spectrum Analyzer - Occupied BW.

Agilent Spectrum Analyzer - Occupied BW.
R 1500 AC ARG 0236T M6,z | e RE 500 AC SENSEINT DATGIOT  Jmaariapurehas 22 | o e
Center Freq: 901500000 MH: Radio Std: N Center Freq: 901500000 MH: Radio Std: N
Ref Value 40.00 dBm l‘reI::eF're:elgun Avg|r:old:>100l1oﬂ adle one Ref Value 40.00 dBm Trei;:Fl;e;eRun Avg|;old:>1onl1no 2o one
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile....
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[——T 7 (R o m—
%00 EdltRegIsler> 00 ’ EditRegister |
a0 Names o Names
100 100
e Register 1 v Register 1
00 Last: 3/1212019) 100 Last: 31212019
o 3:54:55 PM| oo :54:55 PM|
300 -30.0
0o Register 2| . Register 2|
o (empty) (empty)
50.0 -50.0
Center 901.5 MHz Span 100 kHz Register 3 Center 901.5 MHz Span 100 kHz Register 3
#Res BW 1kHz #VBW 3 kHz Sweep 95.6ms i) #Res BW 1KHz #VBW 3 kHz Sweep 95.6 ms| e e
Occupied Bandwidth Total Power 42.1 dBm O ied Bandwidth Total Power 42.2 dBm
41.180 kHz Register 4| 41.446 kHz Register 4|
. (empty) B (empty)|
Transmit Freq Error 99 Hz OBW Power 99.00 % Transmit Freq Error 36 Hz OBW Power 99.00 %
x dB Bandwidth 46.54 kHz xdB -26.00 dB x dB Bandwidth 46.79 kHz x dB -26.00 dB
More, More|
10f3 10f3)
usa status wsa

STATUS

MORLAB

Shenzhen Morlab Communication Technology Co., Ltd.
FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525

E-mail: service@morlab.cn
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REPORT No.: $Z724010201W01

901.50MHz/Channel V/12.5kHz/QPSK 901.50MHz/Channel V/12.5kHz/16QAM

Agilent Spectrum Analyzer - Occupied

STATUS!

sTATUS

eq: 901500000 MHz an2dI2: Z:Mygh 2| Amptary scale evS Fres mgm 500000 MHz Aasier ij ;] PMrFlE:nZ:' “E Amptary s
T Trig:FreeRun ‘Avg|Hold:>100/100 o Tri n ‘Avg|Hold:>1001100
| #IFGain:Low  #Atten: 20 dB Radio Device: BTS RefValue| #HFGainLow  #Atten: 20 dB Radio Device: BTS Ref Value|
40.00 dBm 40,00 dBm
10 dB/div Ref 40.00 dBm 10 dBldiv Ref 40.00 dBm
Log[—T Log——T 7
00 ) Attenuation} 300 Attenuation>
200 I 120 dB] 20 | 120 dB]
00 10 !
0.00 0o
- Scale/Div| . | Scale/Div|
100dB 100 dB
o . 200
0.0 - SIS 300 ]
400 00
50.0 -50.0
Center 901.5 MHz Span 25 kHz Center 901.5 MHz Span 25 kHz.
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms, #Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms,
Occupied Bandwidth Total Power 40.9 dBm Occupied Bandwidth Total Power 40.9 dBm
9.059 kHz 8.987 kHz
Transmit Freq Error 158 Hz OBW Power 99.00 % Transmit Freq Error 178 Hz OBW Power 99.00 %
x dB Bandwidth 10.03 kHz x dB -26.00 dB x dB Bandwidth 10.10 kHz xdB -26.00 dB
More, More|
10f2 10f2

901.50MHz/Channel V/12.5kHz/64QAM

901.50MHz/Channel V/12.5 kHz/256QAM

Agilent Spectrum Analyze d BW

STATUS!

STATUS

R lson A , 2024 R 500 AC SENSEINT ANALIGN OFF _102:19:38 PMFeb 26, 2024
Ref Value 40.00 dBm D Radio Std: None AmptdlY Scale Ref Value 40.00 dBm Center Freq: 901600000 MHz Std: None AmptdY Scale
Trig: Free Run ‘AvglHold:>1001100 o Trig: Free Run ‘Avg|Hold:>100/100 o
| HIFGainiLow  #Atten: 20 dB Radio Device: BTS Ref Value| #IFGain:Low ~ HAtten: 20 dB Radio Device: BTS Ref Value|
40.00 dBm 40,00 dBm
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log——T Log
100 i E) i
> >
200 [20 dB] 200 [20 dB]
00 100 +
000 00
; Scale/Div| | Scale/Div|
o 100 dB) 100 100 dB
o 200
300 300 o |
400 400
50.0 -50.0
Center 901.5 MHz Span 25 kHz Center 901.5 MHz Span 25 kHz.
#Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms| #Res BW 240 Hz #VBW 750 Hz Sweep 413.6 ms|
Occupied Bandwidth Total Power 41.2dBm Occupied Bandwidth Total Power 41.5 dBm
9.041 kHz 9.044 kHz
Transmit Freq Error 142 Hz OBW Power 99.00 % Transmit Freq Error 149 Hz OBW Power 99.00 %
x dB Bandwidth 10.09 kHz x dB -26.00 dB x dB Bandwidth 10.09 kHz xdB -26.00 dB
More, More|
10f2 10f2

901.50MHz/Channel V/25.0 kHz/QPSK

901.50MHz/Channel V/25.0 kHz/16QAM

trum Analyzer - Occupied BW

Agilent Spectrum Analyzer - Occupied BW.

STATUS

s

RF 500 AC SENSE!INT] NALIGN OFF__|02:27:48PMFeb 26, 2024 Recall State R 509 AC SENSEINT] IGN O |02:28:17 PMFeb Recall Stat
R X Center Freq: 901.500000 MH: Radio Std: N [ Freq: 901500000 MH: Radio Std: Ny ecall State
REOA e AT Vl:s:;'re:lgun AngHzoldr>100'10° e e [REMA | 7 DO By T:;?;:e;eﬁun Avg|;old:>1onl1no oo Sta:None
{ #IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile.... FromFile....
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[— 7 Log
00 EditRegister> 00 EditRegister |
0o Names 2 Names
00 100
o Register 1 v Register 1
00 Last: 3/12/2019) 100 Last: 31212019
- 3:54:55 PM| 0 :54:55 PM|
00 - -30.0
0o Register 2| . Register 2|
. (empty); (empty),
50.0 -50.0
Center 901.5 MHz Span 50 kHz Register 3 Center 901.5 MHz Span 50 kHz. Register 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms 99(':mi{y) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms 99(:m§{y)
Occupied Bandwidth Total Power 40.3 dBm O ied Bandwidth Total Power 40.4 dBm
18.782 kHz Register4| 18.774 kHz Register4|
(empty); B (empty)|
Transmit Freq Error 33 Hz OBW Power 99.00 % Transmit Freq Error 73 Hz OBW Power 99.00 %
x dB Bandwidth 20.92 kHz x dB -26.00 dB x dB Bandwidth 20.95 kHz x dB -26.00 dB
More| More|
10f3 10f3)

STATUS

MORLAB

Shenzhen Morlab Communication Technology Co., Ltd.
FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525

E-mail: service@morlab.cn
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REPORT No.: $Z724010201W01

901.50MHz/Channel V/25.0 kHz/64QAM

901.50MHz/Channel V/25.0 kHz/256QAM

Agilent Spectrum Analyzer - Occ:

jed BW

Agilent Spectrum Analyzer - Oc

s

RF S0 AC SENSE:INT)| A\ ALIGN OFF Recall State RF 50§ SEP A\ALIGN OFF 02:29: 16 PMFeb 26, 2024 Recall State
RofValuo @0:00/dBm S S ] g::?er'r::esﬁm'5owo:x?ﬁold->1oonon Radlo St None RoilVaiio/40:00/dEm M—] ‘T:rei;%rr:;egﬂ:Msmng\:g?ﬁold-nonnno FRdlo St None
#IFGzin:waC) #Atten: 20 4B ) Radio Device: BTS #IFGzin:an(:) #Atten: 20 dB ) Radio Device: BTS
FromFile... FromFile...
’\Ll)d idiv Ref 40.00 dBm 1Lod idiv. Ref 40.00 dBm
og og
1” EditRegisler’ £l ‘ Edit Register>
2. Names 200 Names
10 10
o Register 1 0 Register 1
0 Last: 311212019 100 Last: 31212019
3:54:55 PM| 200 3:54:65 PM|
o o 00
Register 2| Register 2|
10 400
N (empty) N (empty),
500 500
Center 901.5 MHz Span 50 kHz Regi 3 Center 901.5 MHz Span 50 kHz, Regi 3
#Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms eg;fr:%[y) #Res BW 510 Hz #VBW 1.5 kHz Sweep 184 ms| eg:i‘;{y)
Occupied Bandwidth Total Power 40.7 dBm [o] ied Bandwidth Total Power 40.8 dBm
18.634 kHz Register4| 18.817 kHz Register 4|
; (empty) 5 (empty)
Transmit Freq Error 142 Hz OBW Power 99.00 % Transmit Freq Error 135 Hz OBW Power 99.00 %
x dB Bandwidth 21.02 kHz xdB -26.00 dB x dB Bandwidth 20.88 kHz x dB -26.00 dB
More| More|
10f3 103
usa sTaTus|

sTATUS

901.50MHz/Channel V/50.0 kHz/QPSK

901.50MHz/Channel V/50.0 kHz/16QAM

Agilent Spectrum Analyzer - Occupied BW.

RE 1500 AC SENSEINT DRG0 [02eA0 M 5,2028 | o R 500 AC DATGIOF__Jizasa b2 2 | oo
RefValuo 40.00dBm ] Toa Froe R 1.50000:‘5«;?;0“_)100"00 Nore i RefValue 40.00dBm ] ?;?’Free ;-}:M'smngmmold->1onl1no Radio StaiNene i
7 saen:20 a8 ) Radio Device: BTS HEGain:Low * #Atten: 20 dB ) Radio Device: BTS
FromFile... FromFile...
10 dBidiv Ref 40.00 dBm 1Lo dBldiv Ref 40.00 dBm
og og
o EditRegisler) - Edit Register'
200 Names 2« Names
100 100!
o Register 1 o Register 1
00 Last: 311212019 100 Last: 31212019
3:54:55 PM| 3:54:55 PM|
200 200
100 200
. Register 2| Register 2|
10 00
Y (empty) (empty),
-50.0
Center 901.5 MHz Span 100 kHz; Register3 Center 901.5 MHz Span 100 kHz: Register 3
#Res BW 1kHz #VBW 3 kHz Sweep 95.6 ms 99('3"";[” #Res BW 1KkHz #VBW 3 kHz Sweep 95.6 ms eg(lem?::y)
Occupied Bandwidth Total Power 41.6 dBm [o] h Total Power 42.9 dBm
41.633 kHz Register4| 41.284 kHz Register 4|
; (empty) B (empty)|
Transmit Freq Error =20 Hz OBW Power 99.00 % Transmit Freq Error 76 Hz OBW Power 99.00 %
x dB Bandwidth 46.76 kHz xdB -26.00 dB x dB Bandwidth 46.51 kHz x dB -26.00 dB
More| More|
10f3 103
usa sTaTus| wsa

STATUS

901.50MHz/Channel V/50.0 kHz/64QAM

901.50MHz/Channel V/50.0 kHz/256QAM

S0aAC

E I ey RE 500 AC SENSEINT DAIGIOT oM 22 | oo e
Center Freq: 901500000 MH: Radio Std: N Center Freq: 901500000 MH: Radio Std: N
IR ' Trig:Free Rum AvglHold> 10000 o LEETE AU EET, Trig:Free Fum AvgHold> 100100 e
#IFGain:Low #Atten: 20 dB Radio Device: BTS #IFGain:Low #Atten: 20 dB Radio Device: BTS
FromFile... FromFile....
10 dBidiv Ref 40.00 dBm 10 dBidiv Ref 40.00 dBm
Log[——T 7 Log
%00 EdltRegIsler> 00 EditRegister |
a0 Names o Names
100 100
e Register 1 v Register 1
00 Last: 3/1212019) 100 Last: 311212019
o 3:54:55 PM| oo :54:55 PM|
300 -30.0
0o Register 2| . Register 2|
o (empty) (empty)
50.0 -50.0
Center 901.5 MHz Span 100 kHz Register 3 Center 901.5 MHz Span 100 kHz Register 3
#Res BW 1kHz #VBW 3 kHz Sweep 95.6ms eglster #Res BW 1KHz #VBW 3 kHz Sweep 95.6 ms| egister
(empty) (empty);
Occupied Bandwidth Total Power 42.8 dBm O ied Bandwidth Total Power 42.0 dBm
41.414 kHz Register 4| 41.122 kHz Register 4|
. (empty) B (empty)|
Transmit Freq Error 37Hz OBW Power 99.00 % Transmit Freq Error 135 Hz OBW Power 99.00 %
x dB Bandwidth 46.64 kHz xdB -26.00 dB x dB Bandwidth 46.45 kHz x dB -26.00 dB
More, More|
10f3 10f3)
usa status wsa

Agilent Spectrum Analyzer - Occu

pied BW

STATUS

MORLAB

Shenzhen Morlab Communication Technology Co., Ltd.
FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555

Http://www.morlab.cn

Fax: 86-755-36698525

E-mail: service@morlab.cn
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M 2 REPORT No.: SZ24010201W01

-

2.3.Spurious Emissions At Antenna Terminals

2.3.1. Test Requirement

According to FCC section 2.1051, 24.131 and 24. 133(a) section

The authorized bandwidth of narrowband PCS channels will be 10 kHz for 12.5 kHz channels and
45 kHz for 50 kHz channels. For aggregated adjacent channels, a maximum authorized bandwidth
of 5 kHz less than the total aggregated channel width is permitted.

For transmitters authorized a bandwidth greater than 10 kHz:

1. On any frequency outside the authorized bandwidth and removed from the edge of the
authorized bandwidth by a displacement frequency (fd in kHz) of up to and including 40 kHz: at
least 116 Log10 ((fd + 10)/6.1) decibels or 50 plus 10 Log10 (P) decibels or 70 decibels, whichever
is the lesser attenuation;

2. On any frequency outside the authorized bandwidth and removed from the edge of the
authorized bandwidth by a displacement frequency (fd in kHz) of more than 40 kHz: at least 43 +
10 Log10 (P) decibels or 80 decibels, whichever is the lesser attenuation;

For transmitters authorized a bandwidth of 10 kHz:

1. On any frequency outside the authorized bandwidth and removed from the edge of the
authorized bandwidth by a displacement frequency (fd in kHz) of up to and including 20 kHz: at
least 116 x Log10 ((fd + 5)/3.05) decibels or 50 + 10 x Log10 (P) decibels or 70 decibels,
whichever is the lesser attenuation;

2. On any frequency outside the authorized bandwidth and removed from the edge of the
authorized bandwidth by a displacement frequency (fd in kHz) of more than 20 kHz: at least 43 +
10 Log10 (P) decibels or 80 decibels, whichever is the lesser attenuation.

2.3.2. Test Result

Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525

M o RL AB FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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(o] {.\:]
% REPORT No.: SZ24010201W01

12.5kHz/QPSK 12.5kHz/16QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
SENSEINT AVALIGN OF ABLIG OFF
Avg Type: RMS 3i56| eakSearch Avg Type: RMS > Peak Search
: Trig: Free R AvglHold:>1001100 TYPE[B 7 Trig: Free Ru AvglHold> 1001100 TYPE[8 W
T T Jiarann Al e PO et v mh
NextPeak| NextPeak|
Mkr2 8.925 64 GHz Mkr2 1.803 26 GHz|
Ref Offset 305 dB Ref Offset 305 dB
10 JBidiv Ref 30.50 dBm -40.023 dBm 19y Ref 30.50 dBm -36.111 dBm
T T
25 | 1 ]
" Next Pk Right; " | | Next Pk Right|
j0.500 U
9.50
Next Pk Left] Next Pk Left|
¢ s | .
: ! | Marker Delta) 98 | I ‘ ! Marker Delta|
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKkr—CF|
k] | S
1N [ 901.71 MHz 33.793 dBm 1N f 901.71 MHz 33834 dBm
w2 N f 892564GHz 40023 dBm w2 N f 180326GHz 36111 dBm
3 Mkr—RefLvi, i Mkr—RefLvl
5 5
6 6
7 7
g More, g More|
10 10f2 10 10f2
1 v 1 v
< > < >
usa sTATuS. wsa. sTaTus.
12.5kHz/64QAM 12.5kHz/256QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
500 AC SENSEINT AALIGN OF b Peak Search [ 1 # Tsoa ac| AUIGNGH 052501 PMFRb 2004 | oo
Marker 2 1.803257500000 GHz i Avg Type: RMS TRACETT=3 15 6 eak Searcl [Marker 2 1.803020750000 GHz T Avg Type: RMS 3756 eak Searcl
PNO: Fast Trig: Free Run AvglHold:>100/100 TYPE[A PO Fast 3 Trig: Free Run Avg|Hold:>100/100 TYPE(A W
IFGaim:Low __#Atten: 16 dB oeriA NN \FGainlow * HAtten: 16 dB oeT|A NN
NextPeak| NextPeak|
Mkr2 1.803 26 GHz Mkr2 1.803 02 GHz|
Ref Offset 305 dB Ref Offset 30.5 dB
19gBidiv__Ref 30.50 dBm -37.569 dBm 19 geidy_Ref 30.50 dBm -37.389 dBm|
e T
n 2
. Next Pk Right] . | Next Pk Right|
o 500 o500
9.50 -9.50 e
Next Pk Left] 195 Next Pk Left|
L L
: ‘ ! | Marker Deita 495 ! I ! ! ! Marker Delta
T T
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
90171 MHz 82 dBm
f 180302GHz  37.389 dBm
Mkr—RefLvi 3 MKr—RefLvl
5
6
7
More| H More|
10f2 10 10f2
1 v
£ 3
wsa satus = status
trum Analyzer - §
500 AC SENSEINT ANALIGN OFF : [ 1 % Tsoa ac| SENSEINT AALIGN P |03:22:41 PMFeb
Marker 2 1.803257500000 GHz ) Avg Type: RMS TRACE S| PeakSearch [Marker 2 1.803257500000 GHz . Avg Type: RMS TRace S¢| PeakSearch
PNoFast T Trig: Free Run AvglHold:>1001100 TVPE[B v PO Fast 3 Trig: Free Run Avg|Hold:>100/100 TYPE|A s
IFGain:Low #Atten: 16 dB oET|A I IFGain-Low #Atten: 16 dB s
NextPeak| NextPeak
Mkr2 1.803 26 GHz Mkr2 1.803 26 GHz|
Ref Offset 305 dB Ref Offset 30.5 dB
19 geidiv__Ref 30.50 dBm -38.856 dBm 19 gBidiv__Ref 30.50 dBm -37.653 dBm
T — T
05 20
. Next Pk Right] o Next Pk Right|
o 500 o 500
350 950 - oo
95 Next Pk Left] 195 Next Pk Left|
s e
» U | | | 05 9
495 ! | | I Marker Delta) 498 | ! I Marker Deltal
. | } | | s } | |
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
| S I
901.71 MHz 33.751 dBm N f 90171 MHz 33.355 dBm
f 180326GHz 38856 dBm N f 180326GHz 37653 dBm
3 Mkr—RefLvi H MKr—RefLvl
5 5
6 6
7 7
g More| g More,
10 10f2 10 10f2
1 v 1 o
< > < >
usa sTaTus, wsa, sTaTus.
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB .13 BuidingA Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn

Page 16 of 40

RNy - US4

=

“ U -



ORLABS}

REPORT No.: $Z724010201W01

25.0kHz /64QAM

25.0kHz /256 QAM

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
SENSEINT AVALIGN OF ANALIGN OFF _|03:23:32 P Feb 23, 2024
Avg Type: RMS 3i56| eakSearch Avg Type: RMS e[+ cr| PeakSearch
: Trig: Free Run AvglHold: 97/100 TYPE[A Wi 2 Trig: Free Run Avg|Hold:>100/100 TYPE(A Wt
FOmntow * #atten: 16 4B oerlA 111411 Foantow > #Atten: 16 dB verlA NN
NextPeak| NextPeak|
Ref Offcet 305 dB Mkr2 1.803 26 GHZ] Ref Offset 305 dB Mkr2 1.803 26 GHZ]
19 daidiv Ref 30.50 dBm -36.282 dBm 10 dBidv Ref 30.50 dBm -36.833 dBm|
T T
208
" Next Pk Right; " Next Pk Right|
j0.500 U
9.50
Next Pk Left] Next Pk Left|
1 305 !
| | ! ‘ Marker Deita 195 I ‘ T ! Marker Delta
} ‘ | ‘ o ‘
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKkr—CF|
k] [ |
1N f 901.71 MHz 34.002 dBm 1N f 90171 MHz 33,867 dBm
w2 N f 180326GHz 36282 dBm w2 N f 180326GHz  36.833 dBm
3 Mkr—RefLvi, i Mkr—RefLvl
5 5
6 6
7 7
g More, g More|
10 10f2 10 10f2
1 v 1 v
< > < >
wsa. sTaTus.

H
g

STATUS!

50.0kHz/QPSK

50.0kHz /16QAM

STATUS!

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
0% AC SENSEINT] NALIG) OFF b T ML O |03:20112 PHFeb 23,2024
Marker 2 1.803257500000 GHz Avg Type: RMS W[5 55| PeakSearch [Marker 2 1.803257500000 GHz ] Avg Type: RMS Sisc| PeakSearch
PNO Fast o Trig: Free Run Avg|Hold:>100/100 TYPE[A W PNO-Fast o Trig: Free Run AvglHold> 1001100 TYPE[8 e
IFGaim:Low __#Atten: 16 dB oeriA NN \FGainlow * HAtten: 16 dB oeT|A NN
NextPeak| NextPeak|
Ref Offset 305 dB Mkr2 1.803 26 GHz Ref Offset 30.5 dB Mkr2 1.803 26 GHz|
19gBidiv__Ref 30.50 dBm -38.856 dBm 19 geidy_Ref 30.50 dBm -38.281 dBm|
T e e
» 2
. Next Pk Right] . Next Pk Right|
o 500 b s00
9.50 -9.50 e
5 Next Pk Left] 195 Next Pk Left|
¢ . [
; 3 ;
| ‘ Marker Delta) 498 | ! I Marker Deltal
= | } | s } | |
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
[
901.71 MHz 33.751 dBm N f 90171 MHz 33904 dBm
180326GHz 38856 dBm N f 180326GHz 38281 dBm
3 Mkr—RefLvi 3 MKr—RefLvl
5 5
6 6
7 7
H More| H More
10 10f2 10 10f2
1 v 1 v
< > < >
wse starus

50.0kHz /64QAM

50.0kHz /256QAM

STATUS

trum Analyzer - §
500 AC SENSEIINT] A\ALIGN OF — 505 AC SENSEINT NALIGN OFF
Marker 2 1.803257500000 GHz Avg Type: RMS TRACE S| PeakSearch [Marker 2 1.803257500000 GHz ] Avg Type: RMS TrRace S¢| PeakSearch
PhorFast o0 Trig: Free Run AvglHold:>100/100 TYPE[ ik PNO: Fost T3 Trig: Free Run Avg|Hold: 89/100 TYPE(A Whisiat
IFGain:Low #Atten: 16 dB oET|A I IFGain-Low #Atten: 16 dB s
NextPeak NextPeak
ot Ofect306 dB MKr2 1.803 26 GHz et Ofect 305 0B Mkr2 1.803 26 GHz
19 geidiv__Ref 30.50 dBm -37.870 dBm 19 gBidiv__Ref 30.50 dBm -37.949 dBm|
e Ret 90.99 CBm e Fer ot cbm
205 20
. Next Pk Right] o Next Pk Right|
o 500 b 50
)50 5 —
95 Next Pk Left] 195 Next Pk Left|
. .
L/ L .
495 ‘ i Marker Dettal 495 ! i ! ! | Marker Detta|
59.5 -595
\ \ \ \
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
| | A
N R 90171MHz 33949 dBm N f 90171 MHz 34284 dBm
N f 180326GHz  -37.870 dBm N f 180326GHz  37.949 dBm
3 Mkr—RefLvi H MKr—RefLvl
5 5
s 6
7 7
g More| g More,
10 10f2] 10 10f2
1 g 11 g
> < >
srarus

Shenzhen Morlab Communication Technology Co., Ltd.
M o RLAB .13 BuidingA Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Tel: 86-755-36698555 Fax: 86-755-36698525

Http://www.morlab.cn E-mail: service@morlab

.cn
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REPORT No.: $Z724010201W01

Nominal Frequency: 901.50 MHz Tx Port: Channel V

12.5kHz/QPSK

12.5kHz/16QAM

STATUS

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
SENSEINT] [MALIG| OFF |03:14:42PMFeb 23, 2024 SENSEINT] UMALIGH OF |03:15:08 PiFeb 23, 2024
Avg Type: RMS Teace =-| PeakSearch avg Type: RMS Tace| 2= Peak Search
PNO Fasi ' Trig: Free Run Avg|Hold:>1001100 TYPE A WA PNO: Fast 5 Trig: Free Run Avg|Hold:>100/100 TYPE(A i
IFGain:Low __ #Atten: 16 dB Sl NN IFGainlow ~ HAtten: 16 dB oeT|A NN
Ref Offset 305 dB Mkr2 1.803 02 GHz NextPeak Ref Offset 305 dB Mkr2 1.803 02 GHz| NextPeak
[0 gaidiy_Ref 30.50 dBm -37.917 dBm 10 geidiy_Ref 30.50 dBm -37.611 dBm
— T —
B e
" Next Pk Right; " Next Pk Right|
j0.500 j0.500
950 950
95 Next Pk Left] 195 Next Pk Left|
2 25
95 'l 395 A -
495 ¢ I | Marker Delta; -495 ! ! | Marker Delta|
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF|
34216 dBm
611 dBm
Mkr—RefLvi 3 MKr—RefLvl
5
6
7
More, g More|
10f2) 10 10f2)
1 o
< >
status

12.5kHz/64QAM

12.5kHz/256QAM

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
500 AC e T R—— R TS0 AC | N e Y E S E—
[Marker 2 1.803257500000 GHz i Avg Type: TRACE[T 375 6 eak Searc! [Marker 2 1.803257500000 GHz 1. Avg Type: RMS TRACE[ - 34 5 eak Searcl
PNO: Fast o Trig: Free Run AvglHold:>1001100 TYPE[A Wit PNO: Fast T3 Trig: Free Run AvglHold:> 1001100 TYPE| A A
IFGaim:Low __#Atten: 16 dB oeTiA NN \FGainlow ~ #Atten: 16 dB oeT|A NN
NextPeak| NextPeak|
Mkr2 1.803 26 GHz Mkr2 1.803 26 GHz|
Ref Offset 30.5 dB Ref Offset 30.5 dB
[0 deidiy_Ref 30.50 dBm -36.992 dBm 10 geidiy_Ref 30.50 dBm -37.056 dBm|
e e
P
" Next Pk Right] o Next Pk Right|
o500 b s
9.50 950 o
95 Next Pk Left] 195 Next Pk Left|
Y : Y
! ! | | Marker Delta 9 T | ! I Marker Delta|
} \ i } \ \
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF|
| S R A W&l A
1 N f 901.71 MHz 34.172 dBm 1 N f 901.71 MHz 34.091 dBm
W2 N f 1.803 26 GHz 37.013 dBm w2l N f 1.803 26 GHz -37.056 dBm
3 Mkr—RefLv 3 MKr—RefLvl
5 5
6 6
7 7
H More| H More
10 1 0f 2] 10 10f2
1 v 1 v
< > < >
wsa starus usa starus
25.0kHz/QPSK 25.0kHz /16QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
S00 _AC | | & [Soe AcC | SENSEINT
Marker 2 1.803257500000 GHz ) Avg Type: RMS Peak Search [Marker 2 1.803494250000 GHz T Avg Type: RMS Peak Search
PNO: Fast o Trig: Free Run AvglHold:> 1001100 PNO: Fast T3 Trig: Free Run Avg|Hold:> 1001100
IFGain:Low #Atten: 16 dB IFGain:Low #Atten: 16 dB
NextPeak| NextPeak|
Mkr2 1.803 26 GHz Mkr2 1.803 49 GHz|
Ref Offset 30.5 dB Ref Offset 30.5 dB
19 gBidiv__Ref 30.50 dBm -38.675 dBm 19 geidy_Ref 30.50 dBm -38.124 dBm|
s Rer 30.90 dBm de RSl 3050 dBm
n 2
. Next Pk Right] s Next Pk Right|
o500 b s
950 950 -
95 Next Pk Left] 195 Next Pk Left|
. s . "
! ! | Marker Dettal 495 ! ! ! | Marker Detta|
} \ o } \ \
Start 30 MHz Stop 9.500 GHz Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
L ] oo ]
901.71 MHz 33511 dBm
.803 49 GHz 38124 dBm
3 Mkr—RefLvi MKr—RefLvl
5
6
7
g More| More,
10 10f2] 10f2
11 v v
< > < >
wsa starus wss srarus
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB .13 BuidingA Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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REPORT No.: $Z724010201W01

Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
SENSE:INT]| A\ALIGN OFF 03:12:04 PMFeb 23, 2024 A\ALIGN OFF 03:12:48 PMFeb 23, 2024
Avg Type: RMS TRACE[L - 356 Peak Search ] 9 RACE[ - 2156 Peak Search
: Trig: Free Ry Avg|Hold: 541100 TYPE[A Witk , Trig: Free Rul Avg|Hold:>100/100 TYPE[A WARAMMA-
Vesnto . thremiod8 e 1 i L) Tigiabn Mgl el it
NextPeak| Next Peak|
Mkr2 1.803 49 GHz Mkr2 1.803 26 GHz|
Ref Offset 305 dB Ref Offset 305 dB
[0 eiciv__Ref 30.50 dBm -38.346 dBm 1o e Ref 30.50 dBm -36.934 dBm
T —
0 e
o Next Pk Right o Next Pk Right
|0.500
9.50
95 Next Pk Left] 195 Next Pk Left|
2 .l '
‘ ; ‘ ‘ Marker Delta; }[ Marker Delta|
Start 30 MHz Stop 9.500 GHz. Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts] Mkr—CF|
L ]
1N f 90171 MHz 34.168 dBm N i 901.71 MHz 34051 dBm
W2l N f 180349GHz  38.421 dBm W2l N f 180326GHz 36934 dBm
3 Mkr—RefLvi, i Mkr—RefLvl
5 5
6 6
7 7
g More| g More|
10 10f2) 10 10f2]
1 v 1 v
< > < >
wsa status wse status
50.0kHz/QPSK 50.0kHz /16QAM
Agilent Spectrum Analyzer - Swept SA Agilent Spectrum Analyzer - Swept SA
S0 AC SENSEINT] NALIG) OFF Peak Search T Ts0w ac | ANIGIGE 01 ez | Lo
Marker 2 1.803257500000 GHz i Avg Type: RMS eak Searcl [Marker 2 2.704564750000 GHz 1. Avg Type: RMS TRACGET 556 eak Searc|
PNO: Fast GO Trig: Free Run AvglHold: 791100 PNO: Fast GO Trig: Free Run AvglHold: 941100 TYPE[4
IFGaim:Low __#Atten: 16 dB \FGainlow ~ HAtten: 16 dB oeT|A NN
NextPeak| NextPeak|
Mkr2 1.803 26 GHz Mkr2 2.704 56 GHz|
Ref Offset 305 dB Ref Offset 30.5 dB
19gBidiv__Ref 30.50 dBm -37.343 dBm 19 geidiy_Ref 30.50 dBm -39.003 dBm|
i e
» 2
. Next Pk Right] . Next Pk Right|
o 500 o 500
9.50 -9.50 e
Next Pk Left] 195 Next Pk Left|
9 o (7
i i I ! Marker Delta 495 . | i ! ! | Marker Delta|
[ \ \ i EE N R \ \
Start 30 MHz Stop 9.500 GHz. Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
901.71 MHz 1 dBi
270456 GHz  -39.003 dBm
Mkr—RefLvl Mkr—RefLv]
More| More|
10f2) 10f2]
< > =
se starus wse starus
trum Analyzer A
@ AC SENSEIINT] NALIGN OFF : I R | SENSE:INT) ANALIGN OFF
Marker 2 1.803257500000 GHz ) Avg Type: RMS TRACE S| PeakSearch [Marker 2 2.705038250000 GHz . Avg Type: RMS Trace S¢| PeakSearch
PNO: Fast = Trig: Free Run AvglHold:> 1001100 TYPE[A it PNO: Fast T3 Trig: Free Run Avg|Hold:>1001100 TYPE|A issis
IFGain:Low #Atten: 16 dB DET|A I IFGain:Low HAtten: 16 dB s
NextPeak| NextPeak
Mkr2 1.803 26 GHz Mkr2 2.705 04 GHz|
Ref Offset 30.5 dB Ref Offset 30.5 dB
19 geidiv__Ref 30.50 dBm -37.192 dBm 1gBidiv__Ref 30.50 dBm -38.494 dBm|
" T
205 20
. Next Pk Right] o Next Pk Right|
o 500 b 00
)50 550 —
95 Next Pk Left] 195 Next Pk Left|
- e
9 ) s 9 ,
! i ! | | Marker Dettal 495 : I ! | Marker Detta|
I \ \ ) I \ \
Start 30 MHz Stop 9.500 GHz. Start 30 MHz Stop 9.500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) Mkr—CF| #Res BW 1.0 MHz #VBW 3.0 MHz* Sweep 16.00 ms (40001 pts) MKr—CF|
|
901.71 MHz 34.446 dBm N f 901.71 MHz 34.047 dBm
180326GHz  37.192dBm N f 270504GHz  -38.494 dBm
3 Mkr—RefLvi H MKr—RefLvl
5 5
6 6
7 7
g More| g More,|
10 1 of 2| 10 1 0f2]
11 v 1 g
< > < >
sa satus wse status
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB .13 BuidingA Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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REPORT No.: $Z724010201W01

Nominal Frequency: 901.50 MHz Tx Port: Channel H

12.5kHz/ QPSK

12.5kHz/ QPSK/901.4300 -901.4600 MHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

SENSE!INT] A\ALIGN OFF 04:59:14PMFeb23,2024 [ | A\ BLIGN OFF 04:41:52 PMFeb 2: | oot cenen |
Avg Type: RMS wacell- 3 56| Recall State Avg Type: RMS Teace Recall State
Trig: Free Run AvglHold:>1001100 TYPE[A WA =5 Trig: Free Run AvglHold:>100/100 TYPE A
PASS IFGain:Low © #Atten: 20 dB oeTla NN IFGainLow ~ #Atten: 30 dB oerla
" FromFile... Mkr1 901.460 00 MHZ] FromFile...
ef Offset 30.7 dB
E%gsldw Ref 30.70 dBm EggB/dw Ref 20.00 dBm -18.182 dBm|
Trace 1 Pass
EdilRegister} Edit Regisler}
ar e ‘ Names oo Names
07 0
Register 1 Register 1
I Last: 31212019) Last: 311212019
o700 i } 3:54:55 PM| 100 — 3:54:55 PM|
/| k
9.30 Register 2| 200 o Register 2|
/ \ (empty) (empty)
0 l 300
23 Register 3 400 Register 3|
(empty)] (empty)|
393 -50.0
Register 4 Register 4|
93 (empty); oo (empty)|
593 00
More, More|
Center 901.50000 MHz Span 50.00 kHz 1of3l| Istart 901.43000 MHz Stop 901.46000 MHz, 10f3
#Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 ptsﬂ | #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)
usa sTATus. wsa. sTTus.

12.5kHz/ QPSK/901.5400 -901.5700 MHz

12.5kHz/16QAM

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

500 _AC SENSEINT AALIGN OF I TR AALIG OFF
SOEC T Trig: Free Run AvaHak 1001100 g T G e LTG5 ] Trig: Free Run v 100100 R Recal Stee
[Foanttow ™ #Atten:30 dB ’ e 11011 PASS | PHO: Cose Co' g Fron P s Rt
Mkr1 901.540 00 MHZ FromFile... Ref Offset 307 4B FromFile...
19 gBiiv Ref 20.00 dBm -18.303 dBm| [0 dBidiv__Ref 30.70 dBm
Trace 1 Pass
EdilRegister} Edit Regisler>
oo Names wr Names
000 10
Register 1 Register 1
Last: 31212019) Last: 311212019
00 — 3:54:55 PM| 0.700 3:54:
200~ Register 2 930 Register 2|
(empty) / (empty)
30,0 193 / + \ L
400 Register 3 203 Register 3|
(empty) (empty)
50.0 393
Register 4 g Register 4|
500 {empty) 493 (empty)
o .
More, More|
Start 90154000 MHz Stop 901.57000 MHz! 1of3) | Icenter 90150000 MHz Span 50.00 kHz 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts!] | #Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 pts)

msG | dFile <12.5k H.state> recalled STATUS

usG iFile <12.5k state> recalled STATUS |

12.5kHz/ 16QAM /901.4300 -901.4600 MHz

12.5kHz/ 16QAM /901.5400 -901.5700 MHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

S0 A SENSEINT] AALIG OFF Recall Stat TS SENSEINT]
Center Freq 901.445000 MHz g Frea R Dug Type: RS 3356 ecal State enter Freq 901.555000 MHz i Avg Type: RMS Recall State
PHO: Wido rig: Free Run g|Hold:> YPElD PO Wide O Trig: Free Run AvglHold:>100/100
IFGain:Low — #Atten: 30 dB ) \FGain-Low * #Atten: 30 dB
WIKr1 901.460 00 MiHz|| ~ FromFile.. WIkr1 901.640 00 MHz|| ~ FromFile.
19 gBidiv Ref 20.00 dBm -18.273 dBm) 19 gBtaiv Ref 20.00 dBm -18.346 dBm
EditRegister’ Edit Register>
0.0 Names 10 Names
0.0 - 0o -
Register 1 Register 1
Last: 311212019 Last: 31212019
00 — 3:54:55 PM| 100 T 3:54:55 PM|
200 Register 2 200 Register 2|
(empty); (empty)|
300 300 + —
00 Register 3| 00 Register 3|
(empty); (empty),
500 500
Register 4, Register 4|
e (empty) oo (empty)
o 700
More| More|
Start 901.43000 MHz Stop 901.46000 MHz! 1of3| | istart 901.54000 MHz Stop 90157000 MHz 10f3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts!] | #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 P‘SH ]

nsG STATUS!

s STATUS

12.5kHz/ 64QAM

12.5kHz/ 64QAM /901.4300 -901.4600 MHz

Shenzhen Morlab Communication Technology Co., Ltd.

MORLAB

Tel: 86-755-36698555 Fax: 86-755-36698525

FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn E-mail: service@morlab.cn
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REPORT No.: $Z724010201W01

Agilent Spectrum Analyzer - Swept SA

N\ALIGN OFF \BLIGN OFF
Avg Type: RMS 222-| Recallstate Avg Type: RMS Recall State
: Trig: Free Run AvglHold:>1001100 & i AvglHold:>100/100
PASS Fomnmw * #Atten: 20 4B oeTlA
Ref Offset307 0B FromFile... Mkr1 901.460 00 MHZ] FromFile...
[0deiciv__Ref 30.70 dBm 10 geidiy_Ref 20.00 dBm -18.089 dBm
Trace 1 Pass
EditRegister Edit Register
207 < 100 >
Names Names
0 0
Register 1 Register 1
| Last: 31212019 Last: 311212019
jo.700 / ‘ ‘\ 3:54:55 PM| -100 T3o0c 3:64:55 PM|
930 t Register 2| 200 — Register 2|
/ (empty) (empty)
9.3 / \ 300 -
23 ! Register 3 400 - Register 3|
/ (empty) _ (empty)
39, -50.0
NI ! S Register 4| L Register 4|
493 (empty); 600 - (empty)|
700
More, More|
Center 901.50000 MHz Span 50.00 kHz 1of3) | istart 901.43000 MHz Stop 901.46000 MHz 1of3
#Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 pts!] | #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)
usa sTATus. wsa. sTTus.

12.5kHz/ 64QAM /901.5400 -901.5700 MHz 12.5kHz/256QAM

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

500 AC SENSEINT NLIGN O |0440:43PMFeb 23, 2024 ANALIGN OFF _|06:40:51 PMFeb 23, 2024
[Center Freq 901.555000 MHz vg Type: RMS mace[ -5 5| Recall State ] Avg Type: RMS [ i5g| Recall State
: Trig: Free Run AvglHold:>100100 TYPE[A s : Trig: Free Run Avg|Hold:>100/100 TYPE|A A
Feointow ™ #Atten: 30 d8 A R FHO: Close T3 T8 Free R o Pt
Mkr1 901.540 00 MHZ FromFile... Ref Offset 307 4B FromFile...
19 gBidiv Ref 20.00 dBm -17.977 dBm| 19 gBidiv Ref 30.70 dBm
Trace 1Pass
EditRegister} Edit Regisler>
oo Names w7 Names
000 - 107 y
Register 1 Register 1
Last: 31212019) Last: 311212019
00| — 3:54:55 PM| 0.700 3:54:55 PM|
1 \
200 Register 2| 930 Register 2|
(empty); / (empty)|
0.0 193
400 ~— Register 3 203 N Register 3|
(empty) Ay (empty)
0.0 -39.3 A
I gy
\ Register 4| ArtrmatymnpA A WAL, A Register4|
500 s - (empty)! 493 (empty)
700 593
More, More|
Start 901.54000 MHz Stop 901.57000 MHz 10f3| | |center 901.50000 MHz Span 50.00 kHz 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts!] | #Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 pts)
sa satus ™ status

12.5kHz/ 256QAM /901.4300 -901.4600 MHz 12.5kHz/ 256QAM /901.5400 -901.5700 MHz

Agilent Spectrum Analyzer - Swept SA

S00  AC NALIGH OFF  |0414323PMFeb 23,2004 | o oo | _ SENSEINT NALIGN OFF | 04:43:41 PMFeb
Center Freq 901.445000 MHz ) Avg Type: RMS TRace 5. 5¢| Recall State [Center Freq 901.555000 MHz T Avg Type: RMS TRacE, S¢| RecallState
PNG Wide = Trig: Free Run AvglHold:> 1001100 TYPE[A it PO Wide GO Trig: Free Run Avg|Hold:>100/100 TYPE(A WAt
IFGain:Low #Atten: 30 dB DET|A I IFGain:Low #Atten: 30 dB s
MKr1 901.460 00 MHZ] FromFile... MKkr1 901.540 00 MHz||  FromFile...
[0 gaidv_Ref 20.00 dBm -18.325 dBm 19 geidiv_Ref 20.00 dBm -18.137 dBm|
EditRegister Edit Register
»| »|
0o Names N Names
000 000
Register 1 Register 1
Last: 311212019 Last: 311212019
00 T 3:54:55 PM e = 3:54:55 PM|
1
200 Register 2 200 == Register 2|
(empty) (empty)
0.0 300
. T Register 3| 00 . | Register 3|
(empty)! . ) (empty)|
00 . 500
- Register 4, ‘ ~ Register4|
800 ] 7 (empty) oo - (empty)
700 700
More| More|
Start 901.43000 MHz Stop 901.46000 MHz 10311 Istart 901.54000 MHz Stop 901.57000 MHz, 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts) ||  #Res BW 30 kHz #VBW 91 KHz* Sweep 1.000 ms (1001 pts)
MsG STATUS usG d)File <12.5k H.state> recalled STATUS
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB .13 BuidingA Feivang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China Hittp://www.morlab.cn E-mail: service@morlab.cn
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25kHz/ QPSK 25kHz/ QPSK/901.4050 -901.4350 MHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

SENSEINT AVALIGN OF SENSEINT) ANALIGN OFF _|05:14:47 P Feb 23, 2024
Avg Type: RMS 3756 Frequency Avg Type: RMS wace[ - 5i5g| Recall State
: Trig: Free Run AvglHold:>1001100 a : rig: Free Run Avg|Hold:>100/100 TYPE A A
PASS Foaimiow > #Atten: 20 d8 oeTla NN IraocWide o) yasten: 20 dB DeTjA NN N
Auto Tune| FromFile...
Ref Offset 307 dB Ref Offset 30.7 dB Mkr1 901.434 85 MHz
[0deiciv__Ref 30.70 dBm 10 geidiy_Ref 40.70 dBm -25.597 dBm
Trace 1 Pass
CenterFreq Edit Regisler>
07 901500000 MHz, o Names
o o Register 1
StartFreq Last: 311212019
o 700 4 901.450000 MHz] 107 3:64:55 PM|
/ |
9.30 0.700 Register 2|
StopFreq|
/ 901650000 MHz] (empty)
9.3 / \ 930
500
9.3 CF Step| 193 Register 3|
- 10.000 kHz| ¢ (empty)
Auto Man )
393 -293
Register 4|
s Freq Offset| o lempty)
0Hz|
593 w
More|
Center 901.50000 MHz Span 100.0 kHz, Start 901.40500 MHz Stop 901.43500 MHz 1of3
#Res BW 300 Hz #VBW 910 kHz* Sweep 1.319 s (1001 ptsy #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)
usa sTATus. wsa. sTTus.

25kHz/ QPSK/901.5650 -901.5950 MHz

25kHz/16QAM

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

500 AC SENSEINT NALIGN O |05:13:28 PMFeb 23, 2024 [ 1 #% Tsoa ac| ANALIGN OFF _|06:22:49 PMFeb 23, 2024
[Center Freq 901.580000 MHz Avg Type: RMS Sisg| RecallState [Center Freq 901.500000 MHz ] Avg Type: RMS Sisc| Frequency
PO Widge o Trig: Free Run AvglHold:>100100 TYPE[A s P0: Cioss = Trig: Free Run Avg|Hold:>100/100 TYPE A A
IFGai #Atten: 30 dB oETjA NN PASS IFGain:Low ~  #Atten: 20 dB oer|A NN N
Mkr1 901.565 00 MHZ FromFile... Ref Offset 307 4B Auto Tune|
19 gBidiv Ref 20.00 dBm -55.743 dBm| [0 gBidiv__Ref 30.70 dBm
Trace 1 Pass
EditRegister} Center Freq|
oo Names w7 901.500000 MHz|
o Register 1 "
Last: 31212019 StartFreq
00 e 3:54:55 PM| b.700 901.450000 MHz
a0 Register 2| 0 Stop Freq
empty) / 901550000 MHz|
200 193
400 Register 3 203 CF Step|
(empty) 10.000 kHz|
uto Man
500 EX
E Register 4, - i Freq Offset|
60.0 -49.3
(empty) 0 He
o 593
More,
Start 901.56500 MHz Stop 901.59500 MHz| 10f3 Center 901.50000 MHz Span 100.0 kHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts!] #Res BW 300 Hz #VBW 910 kHz* Sweep 1.319 s (1001 pts)|
usa sTATUS: wsa, sTaTus,
Agilent Spectrum Analyzer - Swept SA lent Spectrum Analyze:
00 ac ANALIGN OFF I RecallState | I N TN N AL CFF
g Recall State Recall State
[Center Freq 901.420000MHz_____| fug Type: Rie el AEERR] hug T
0: Wide (,0 17ig: Free Run Avg|Hold:>100/100 TYPEIA s EtEETEI O 00 nIME= o Trig: Free Run A\:gﬂngﬁf»mnnno
IFGain:Low ~ #Atten: 20 dB oeriA IFGain:Low ~ #Atten: 30 dB
Rof Offaot30.7 dB MKr1 901.434 85 MHz]| ~ FromFile- Vi 607 565 00 Tiral|  FromFite..
ggsldw Ref 40.70 dBm -25.723 dBm 10 dBidiv Ref 20.00 dBm -55.729 dBm
og
EditRegister’ Edit Reglsterb
o7 Names oo Names
07 - 000,
Register 1 Register 1
Last: 312/2019) Last: 31212019
07 3:54:55 PM| 100 o :54:55 PM|
700 Register 2 200 Register 2|
(empty); (empty)]
9.30 -30.0
To0ar
93 Register 3| 400 Register 3|
‘ (empty)) (empty)|
29.3 . -50.0
Register 4| - Register 4|
03 (empty) 600 - (empty)
493 70.0
More| More|
Start 901.40500 MHz Stop 901.43500 MHz. 1of3| | istart 901.56500 MHz Stop 90159500 MHz 10f3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)J #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts),

nsG

STATUS!

s | File <25k H.state> recalled

STATUS

Shenzhen Morlab Communication Technology Co., Ltd.
FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
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REPORT No.: $Z724010201W01

25kHz/ 64QAM /901.4050 -901.4350 MHz

Agilent Spectrum Analyzer - Swept SA

SENSEINT AVALIGN OF SENSEINT) ANALIGN OFF _|05:14:25 P Feb 23, 2024
0 Avg Type: RMS 3756 Frequency Avg Type: RMS mace[ - si5g| Recall State
: Trig: Free Run AvglHold:>1001100 a : rig: Free Run Avg|Hold:>100/100 TYPE A A
PASS Foaimiow > #Atten: 20 d8 oeTla NN IraocWide o) yasten: 20 dB DeTjA NN N
Auto Tune| FromFile...
Ref Offset 307 dB Ref Offset 30.7 dB Mkr1 901.434 85 MHz
[0deiciv__Ref 30.70 dBm 10 geidiy_Ref 40.70 dBm -26.081 dBm
Trace 1 Pass
CenterFreq Edit Regisler>
07 901500000 MHz, o Names
o o Register 1
| StartFreq Last: 311212019
- 901.450000 MHz| 07 3:54:55 PM|
/ |
9.30 StopFreq| 0.700 Register 2|
/ 901650000 MHz] (empty)
9.3 / \ 930
500
23 CF Step| 193 Register 3|
10.000 kHz| ¢ (empty)
Auto Man X
39.3 293 -
- - Register 4|
s Freq Offset| o lempty)
0Hz|
593 w
More|
Center 901.50000 MHz Span 100.0 kHz, Start 901.40500 MHz Stop 901.43500 MHz 1of3
#Res BW 300 Hz #VBW 910 kHz* Sweep 1.319 s (1001 ptsy #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)

MG

STATUS!

usG

STATUS |

25kHz/ 64QAM /901.5650 -901.5950 MHz

25kHz/256QAM

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

nsG

25kHz/ 256QAM /901.4050 -901.4350 MHz

25kHz/ 256QAM /901.5650 -901.5950 MHz

Agilent Spectrum Analyzer - Swept SA

S00  AC NALIGN OFF  |05:14114PMFeb 23,2024 | o oo | SENSEINT NALIGN OFF |05:13:58 PMFeb
Center Freq 901.420000 MHz Avg Type: RMS W[5 o | RecallState [Center Freq 901.580000 MHz ] Avg Type: RMS TrRace 6
PG Wide = Trig: Free Run AvglHold:> 1001100 TYPE[A it PO Wide GO Trig: Free Run Avg|Hold:>100/100 TYPE|A s
IFGain:Low #Atten: 20 dB oET|A I IFGain:Low #Atten: 30 dB s
FromFile... FromFile...
Ref Offset 307 4B Mkr1 901.434 85 MHZ] Mkr1 901.565 00 MHZ]
[0 gaidv__Ref 40.70 dBm -25.420 dBm 19 geidiv_Ref 20.00 dBm -55.620 dBm|
EditRegister Edit Register
o7 Names’ N Names>
27 om0
Register 1 Register 1
Last: 311212019 Last: 311212019
07 3:54:55 PM 100 CETE 3:54:55 PM|
700 Register 2 200 Register 2|
(empty) (empty)
9.30 300
93 . Register 3| 00 Register 3|
‘ (empty)] (empty)|
293 . 500}
) : Register 4, I~ Register 4|
393 (empty)| 600 (empty)|
93 700
More| More|
Start 901.40500 MHz Stop 901.43500 MHz 10311 Istart 901.56500 MHz Stop 901.59500 MHz, 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000ms (1001pts)| || #ResBW 30kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)

wsa| dFile <25k L_state> recalled

STATUS!

s

STATUS

MORLAB
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500 AC SENSEINT NALIGNOFF |05:13:42PMFeb 23, 2024 [ 1 #% Tsoa ac| ANALIGN OFF _|06:30:15 PMFeb 23, 2024
[Center Freq 901.580000 MHz Avg Type: RMS Sisg| RecallState [Center Freq 901.500000 MHz ] Avg Type: RMS Sisc| Frequency
PO Widge o Trig: Free Run AvglHold:>100100 TYPE[A s P0: Cioss = Trig: Free Run Avg|Hold:>100/100 TYPE A A
IFGai #Atten: 30 dB oETjA NN PASS IFGain:Low ~  #Atten: 20 dB oer|A NN N
Mkr1 901.565 00 MHZ FromFile... Ref Offset 307 4B Auto Tune|
19 gBidiv Ref 20.00 dBm -55.970 dBm| [0 gBidiv__Ref 30.70 dBm
Trace 1 Pass
EditRegister} Center Freq|
oo Names w7 901.500000 MHz|
o Register 1 "
Last: 31212019 StartFreq
e T 3:54:55PM| | 070 901.450000 MHz|
a0 Register 2| 0 Stop Freq
empty) / 901550000 MHz|
200 193
a« Register 3| 203 CF Step L
oo (empty) 10,000 kHz| rtlﬁ
uto Man
500 EX
[~ Register 4, - D*
50.0 (empty) 493 Freq Ol;s:: AL
700 593
More —
Start 901.56500 MHz Stop 901.59500 MHz| 10f3 Center 901.50000 MHz Span 100.0 kHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts!] | #Res BW 300 Hz #VBW 910 kHz* Sweep 1.319 s (1001 pts)|
satus wsG status



REPORT No.: $Z724010201W01

50kHz/ QPSK

50kHz/ QPSK/901.3925 -901.4225 MHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

NALIGN OFF RE S0Q ‘SENSEINT] A\ALIGN OFF 05:19:34 PMFeb 23, 2024
Avg Type: RMS S.5c| RecallState Avg Type: RMS e - ;i5g| Recall State
: Trig: Free Run AvglHold: 371100 TVPE[B - rig: Free Run AvalHold> 1001100 TvoE[a W
PASS Foaimiow > #Atten: 20 d8 oeTla NN IraocWide o) yasten: 20 dB DeTjA NN N
FromFile... FromFile...
Ref Offset 307 dB Ref Offset 30.7 dB Mkr1 901.420 10 MHz
[0deiciv__Ref 30.70 dBm 10 geidiy_Ref 40.70 dBm -32.596 dBm
Trace 1 Pass
EdilRegister} Edit Regisler>
a7 ‘ Names o Names
0.7 ’ ! - 207
Register 1 Register 1
Last: 311212019 Last: 311212019
o 700 - 3:54:55 PM| 07 3:54:55 PM|
9.30 Register 2| 0.700 Register 2|
(empty); (empty)|
93 A\ 930
eI
23 Register 3 193 Register 3|
(empty) (empty)
393 29 7'y
39.3 e v 293 Q
v ! Register 4 Register 4|
93 (empty); 393 (empty)|
593 w
More, More|
Center 901.50000 MHz Span 125.0 kHz 1of3) | istart 901.39250 MHz Stop 901.42250 MHz 1of3
#Res BW 300 Hz #VBW 910 kHz* Sweep 1.649 s (1001 ptsy | #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)

s | d)File <50k state> recalled

STATUS!

usG

STATUS |

50kHz/ QPSK/901.5775 -901.6075 MHz

50kHz/16QAM

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

0% AC SENSEINT] UNALIGH O [05:16:19 PhFeb 23, 2024 [T ML OFF (0525012 PHFeb 23,2024
[Center Freq 901.592500 MHz Avg Type: RMS Sisg| RecallState [Marker 1-- Hz ] Avg Type: RMS Sisg| RecallState
: Trig: Free Run Avg|Hold:>100/100 TYPE|A Wi : Trig: Free Run AvglHold:>100/100 TYPE (B s
Feointow ™ #Atten: 20 48 ogTla K PASS 0 Close T yacten: 20 4B oerA 111 10
FromFile... FromFile...
Ref Offset 30.7 dB Mkr1 901.577 92 MHz Ref Offset 30.7 dB
19 gBidiv Ref 40.70 dBm -29.580 dBm| [0 gBidiv__Ref 30.70 dBm
Trace 1 Pass
EditRegister} Edit Regisler>
o Names wr Names
07 107 - ’
Register 1 Register 1
Last: 3/1212019) Last: 31212019
07 3:54:55PM| | 070 / v 3:54:55 PM|
j0-700 Register 2| 930 } Register 2|
(empty) / \ (empty)
230 193
0w
93 Register 3 203 Register 3|
‘ (empty)] (empty)|
293 . 393
Register 4, Register 4|
393 (empty) 493 (empty)
03 503
More More|
Start 901.57750 MHz Stop 901.60750 MHz 10f3| | |center 901.50000 MHz Span 125.0 kHz 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts!] | #Res BW 300 Hz #VBW 910 kHz* Sweep 1.649 s (1001 pts)

wsa |\ d)File <50k H.state> recalled

STATUS!

s

STATUS |

50kHz/ 16QAM /901.3925 -901.4225 MHz

50kHz/ 16QAM /901.5775 -901.6075 MHz

Agilent Spectrum Analyzer - Swept SA

10 dBidiv
Log

lent Spectrum Analyzer

07

e AC e | Recanstate | | & _Jso0 acl | AALIG OFF Recall State
Marker 1901.420100000 MHz | WA el AEERR] hug T
PO Wide = Trig: Free Run AvglHold:>100/100 TYPElS v EEMETEI Ui 2 GO nIME2 e Trig: Free Run AvgHold> 100100
IFGain:Low ~ #Atten: 20 dB oeriA IFGain:Low © #Atten: 20 dB
FromFile... FromFile...
Ref Offset 307 dB Mkr1 801.420 10 MHz Ref Offaet30.7 4B Mkr1 901.577 92 MHZ]
Ref 40.70 dBm -32.359 dBm [0cBiav__Ref 4070 dBm -30.566 dBm|
og
EditRegister’ Edit Reglsterb
Names or Names
Register 1 o Register 1
Last: 311212019 Last: 31212019
3:54:55 PM| 07 54-55 PM
Register 2| 0.700 Register 2|
(empty); (empty),
930
S0 T000en
Register 3| 193 Register 3|
(empty)) (empty)|
1
: ) ol
h Register 4 Register 4|
(empty)| 9 (empty)|
-49.3
More| More|
Start 901.39250 MHz Stop 901.42250 MHz. 1of3| | istart 901.57750 MHz Stop 90160750 MHz 10f3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)J | #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 Plsﬂ

nsG

STATUS!

s

STATUS

MORLAB
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REPORT No.: $Z724010201W01

50kHz/ 64QAM 50kHz/ 64QAM /901.3925 -901.4225 MHz

Agilent Spectrum Analyzer - Swept SA

G : eh 23,
- Ifle\:A;aus O N —— [ T &% Tsoe ac SENSEINT, = p{\:AgM I ——
: Trig: Free Run Avg|Hold:>100/100 s : Trig: Free Run AvglHold:>100/100 TYPE[8 W
PASS Foaimiow > #Atten: 20 d8 oeTla NN IraocWide o) yasten: 20 dB DeTjA NN N
FromFile... FromFile...
Ref Offset 307 dB Ref Offset 30.7 dB Mkr1 901.420 10 MHz
[0deiciv__Ref 30.70 dBm 10 geidiy_Ref 40.70 dBm -27.977 dBm
Trace 1 Pass
EdilRegister} Edit Regisler>
a7 ‘ Names o Names
0 2
Register 1 Register 1
Last: 3/1212019) Last: 311212019
o 700 - 3:54:55 PM| 07 3:54:55 PM|
9.30 Register 2| 0.700 Register 2|
(empty) (empty)
0 / A om0
ns
23 Register 3 193 Register 3|
(empty) s (empty)
39, N ) 293 P o~
\ Register4| N A o ~0 Register4|
93 (empty); 393 (empty)|
593 ‘
More, More|
Center 901.50000 MHz Span 125.0 kHz 1of3) | istart 901.39250 MHz Stop 901.42250 MHz 1of3
#Res BW 300 Hz #VBW 910 kHz* Sweep 1.649 s (1001 ptsy | #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)
se Starus wse starus

50kHz/ 64QAM /901.5775 -901.6075 MHz 50kHz/256QAM

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

Sia AC SENSEINT] [MALIG| OFf 05116157 PMFeb 23, 2029 [T [NALIGN OFF —[05:31:42 P Feb 23, 2024
[Center Freq 901.592500 MHz Avg Type: RMS wace[[- 3.5 | RecallState [Marker 1-- Hz ] Avg Type: RMS Sisg| RecallState
: Trig: Free Run AvglHold:>100/100 TYPE[B ; Trig: Free Run AvglHold> 1001100 TYPE[8 e
Feointow ™ #Atten: 20 48 ogTla K PASS 0 Close T yacten: 20 4B oerA 111 10
FromFile... FromFile...
Ref Offset 30.7 dB Mkr1 901.577 92 MHz Ref Offset 30.7 dB
19 gBidiv Ref 40.70 dBm -29.589 dBm| [0 gBidiv__Ref 30.70 dBm
Trace 1 Pass
EditRegister} Edit Regisler>
o Names wr Names
07 10 T 1 X
Register 1 Register 1
Last: 311212019 Last: 311212019
07 3:54:55PM| | 070 / v 3:54:55 PM|
j0-700 Register 2| 930 } Register 2|
(empty)! / \ (empty)|
Et 193
So0
93 Register 3 203 Register 3|
‘ (empty)] (empty)|
|
293 @ - 393 - - Pt —
- N Register 4| AR - B Register 4|
93 (empty) 493 (empty)
0 03
More| More
Start 901.57750 MHz Stop 901.60750 MHz 10f3| | |center 901.50000 MHz Span 125.0 kHz 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts!] | #Res BW 300 Hz #VBW 910 kHz* Sweep 1.649 s (1001 pts)|
wse starus wse Starus

50kHz/ 256QAM /901.3925 -901.4225 MHz 50kHz/ 256QAM /901.5775 -901.6075 MHz

Agilent Spectrum Analyzer - Swept SA

S00  AC MGG [051520PMFeb 23,2028 [ e S [ T R lsoe AC | SENSEINT NALIGN OFF |05:17:23 PMFeb
Marker 1 901.420100000 MHz . Avg Type: RMS TRACE[L - 315 6 ecal e [Center Freq 901.592500 MHz 1. Avg Type: RMS TRACE 56
PNo-Wids T Trig: Free Run AvglHold:>100/100 TYPE[ ik PO Wide GO Trig: Free Run Avg|Hold:>100/100 Tvee
IFGain:Low ~ #Atten:20 dB DETJA NNV IFGain:Low ~ #Atten: 20 dB = et
FromFile... FromFile...
Ref Offset 307 4B Mkr1 901.420 10 MHZ] Ref Offset 30.7 dB Mkr1 901.577 92 MHZ]
[0 gaidv__Ref 40.70 dBm -25.865 dBm [9geidiv_Ref 40.70 dBm -29.472 dBm|
EditRegister Edit Register
307 N g 307 >
B lames - Names
07 207
Register 1 Register 1
Last: 311212019 Last: 311212019
07 3:54:55 PM| 10 3:54:55 PM|
700 Register 2 0.700 Register 2|
(empty); (empty)|
30 9.30
S0 Tman
93 Register 3| 193 Register 3|
. ! (empty) R (empty)
" )
. / Register 4, ) S g o % Register 4|
93 (empty) 393 (empty)
w0 93
More| More,
Start 901.39250 MHz Stop 901.42250 MHz 10311 Istart 901.57750 MHz Stop 901.60750 MHz, 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000ms (1001pts)| || #ResBW 30khz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)
vsa starus wss, starus
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
M o RLAB .13 BuidingA Feivang Science Park, No.8 LongChang Road,
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REPORT No.: $Z724010201W01

Nominal Frequency: 901.50 MHz Tx Port: Channel V
12.5kHz/ QPSK 12.5kHz/ QPSK/901.4300 -901.4600 MHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

A\ALIGN OFF 02:31:08PMFeb23,2024 [ | A\ BLIGN OFF 02:24:09 PMFeb 23, 2024
Avg Type: RMS TRacE| 2o co| Recall State Avg Type: RMS Tace| - c5| RecallState
= 3 = Avg|Hold:>100/1100 TYPE[A Wi =5 Trig: Free Run Avg|Hold:>100/100 TYPE A WA
PASS IFGain:Low oeTiA NNVKN IFGainLow ~ #Atten: 30 dB oer|A NN U
FromFile... FromFile...
RefOffset 307 dB Mkr1 901.460 00 MHz|
E%gBldw Ref 30.70 dBm EggE/dw Ref 20.00 dBm -19.275 dBm|
Trace 1 Pass
EdilRegister} Edit Regisler}
ar Names oo Names
07 0
Register 1 Register 1
I Last: 31212019) Last: 311212019
o700 A 3:54:55 PM| 100 () 3:54:
/| :
9.30 } Register 2| 200 g Register 2|
/ (empty); (empty)|
9.3 300 .
23 / Register 3 400 Register 3|
\ (empty) . (empty)
39, -50.0 -
Register 4 - Register4|
493 (empty)) 80.0 e (empty)
] 700
More, More|
Center 901.50000 MHz Span 50.00 kHz 10f3| | Istart 901.43000 MHz Stop 901.46000 MHz, 10f3
#Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 ptsﬂ | #Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts)
usa sTATus. wsa. sTTus.

12.5kHz/ QPSK/901.5400 -901.5700 MHz 12.5kHz/16QAM

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA

R lson AC NALIGH OF £ I TR AALIG OFF Recal Stat
|Start Freq 901.540000 MHz | vg Type: RMS 3356 requency [Center Freq 901.500000 MHz ] Avg Type: RMS 3756 ecall State
S0 Widge o Trig: Free Run AvglHold:>1001100 P0: Cioss oo Trig: Free Run Avg|Hold:>100/100 TYPE A A
IFGain:Low #Atten: 30 dB oET|A T PASS IFGain:Low #Atten: 20 dB DET|A MK
Mkr1 901.540 00 MHZ Auto Tune| Ref Offset 307 4B FromFile...
19 gBiiv Ref 20.00 dBm -18.670 dBm| [0 dBidiv__Ref 30.70 dBm
Trace 1 Pass
CenterFreq Edit Regisler>
00 901.555000 MHz, o Names
o " Register 1
StartFreq Last: 311212019
0o || 901540000 MHz] o 354
00 StopFreq 930 Register 2|
901570000 MHz| \ (emety)
200 -— 193 4
400 CF Step| 203 / A Register 3|
N 3.000 kHz| AN (empty)
Auto Man \
0.0 -39.3 -
. e st ’ SR o Register4|
; Freq Offset|
60.0 < 493
0Hz| (empty)
o .
More|
Start 901.54000 MHz Stop 901.57000 MHz| Center 901.50000 MHz Span 50.00 kHz 1of3
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000 ms (1001 pts!] #Res BW 300 Hz #VBW 910 kHz* Sweep 659.7 ms (1001 pts)
msG | dFile <12.5k H.state> recalled STATUS MSG! STATUS

12.5kHz/ 16QAM /901.4300 -901.4600 MHz 12.5kHz/ 16QAM /901.5400 -901.5700 MHz

Agilent Spectrum Analyzer - Swept SA

Agilent Spectrum Analyzer - Swept SA
S0e AC SENSEINT] ANALIGN OF Recall State R |s0e AC SENSEIINT AL OFF
Center Freq 901.445000 MHz . Avg Type: RMS 3356 ecal tart Freq 901.540000 MHz Avg Type: RMS mace[-315g|  Frequency
e Trig: Free Run AvglHold:>100/100 Rite N0 Wide o Trig:Free Run AvglHold:>100/100 TYPE(A i
IFGainlow — #Atten:30 dB e i} \FGain-Low * #Atten: 30 dB oera AT
Mkr1 901.460 00 MHz]| ~ FromFile.. Mkr1 907,540 00 MAZ Auto Tune
(3 gBrdiv Ref 20.00 dBm -18.729 dBm 10 dBiciv__Ref 20.00 dBm -18.949 dBm|
og
EditRegister> CenterFreq
0o Names 10. 901655000 MHz|
000 iy
Register 1
Last: 311212019 StartFreq
0o o= 3:54:55 PM 100 || eors40000 iz
a0 = Register 2| 200 = StopFreq|
{empty) 901.570000 MHz|
20 200 | .
00 — Register 3 00 CF Step
(empty) 3.000 kHz]
lAuto Man|
00 500
. . Register 4, Freq Offset|
50.0 (empty) 600 1 — e
700 -70.0
More|
Start 901.43000 MHz Stop 901.46000 MHz 1of3| | start 901.54000 MHz Stop 901.57000 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 1.000ms (1001 pts)| || #ResBW 30kHz #VBW 01 kHz* Sweep 1.000 ms (1001 pts)
MsG [STATUS MSG [STATUS |
Shenzhen Morlab Communication Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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